MERCLURY (225 PRO =5)
Serial Mbr Flange: 18104549 Up [U5A)

¥ Cylinder Block and End Cap

| A

Ref |Clazs|Part Description Qt Comment Footnote .

1

2 10 8155934 40| 5CREW, (M3 = 40) 4 A

3 BhE9EE 2|BRACKET 2 A

4 16 90350 9] STUD,[M10=x1.5% E4) 4 5

5 16 215443 1| STUD, (M10=1.5%155] 5 5

5 B24857 7| DEFLECTOR A 5

7 21 878105 1| CHECK WALWE 1 A

g 17 EVZ9E PIM 3 5

9 17 43044, PIM, Dowel 375 « B25)MWithou| 1 5

10 19 850303001 | STOP PLUG 5

11 10 818934 35| SCREW, (M8 x 35) 14 5

12 10 824461 80| SCREW, (M10 % 80) g A

13 22 824502 1| COMMECTOR 1 5

14 17 B377S| PIM, Dowel (250 % .525) ! 5

15 12 8567V WASHER. (406 x.750 = .105) 10

16 11 4013610 MUT, (M10) 10

17 828358 2|SENSOR 1

18 10 40011107 |SCREW, [M5 % 18] 2

19 | 1171 97874 4|END CAP ASSEMBLY 1 5

20 25 B2700| O-RIMNG, [3.250 Inside Diamester) |1 258

21 26 8308358 1| SEAL 2 A

22 10 821300 20| S5CREW, [ME = 20] 4 A

23 10 82130012 |5CREW, [ME = 12] 1

24 54 858902 | CLAMP 1

25 821583 2|PIN, Special 1

26 10 82130012 |5CREW, [ME = 12] 1

27 818574 SEAL 2 25

28 284391 SEAL g 5

23 q00 841021406 | CYLIMDER HEAD 1 [Starboard) 5

25 300 241020406 | CYLIMDER HEAD 1 [Puort) 5

a0 885593004 | THERMOSTAT, 130 Degrees 2 A

£l 27 850318 1|GASKET 2 25

32 387607 | COVER, Thermostat 1 [Fart] A

32 287602 COVER, Thermosztat 1 [Starboard) 5

a3 10 821300 25| S5CREV, [ME = 28] 4 5

34 10 231570 SCREW, [ME » 50) 40 SHit 1B226999 & Below A

34 10 831570050| SCREW, (M8 » B0) 40 SH# 1B227000 % Up A

Ca] 8385342001 | SEMSOR ASSEMBLY 2

36 25 828814) O-RING. 351 ».072) 2

a7 22 32802 2|PLUG, Pipe [.125-27) Brass 1 5
1

e Ln QETFIOCA ]

DI ATE ACCOhAD]




